

Mini Review

Hospital hyperglycemia protocol for non-critical patients in a tertiary-level university hospital

Renata Leite*

Department of Internal Medicine, Botucatu Medical School, São Paulo State University (UNESP), Botucatu 18618687, Brazil

Introduction

Diabetes Mellitus (DM) is a frequent comorbidity in hospitalized patients, with prevalence ranging from 15% - 35%. However, in almost half of the cases, this antecedent is omitted in the medical records or even unknown by the patient. Furthermore, about 10% of hospitalized individuals may have hyperglycemia of stress, a condition characterized by transient and reversible elevation of blood glucose, in the presence of acute circumstances, such as trauma, surgery, medications, shock, or infections [1].

During the pandemic COVID-19, it was observed that people with diabetes are more vulnerable to the development of complications related to the disease, and the association of glucocorticoid therapy, in a hospital setting, can worsen hyperglycemia in such patients or precipitate hyperglycemia in normoglycemic patients [2].

In addition, hospital hyperglycemia (HH) in people with and without diabetes is associated with increased complications, higher mortality and higher healthcare costs.

There is evidence that patients who remain with blood glucose between 140 and 180 mg/dL in a hospital environment have better outcomes. In some selected cases, such as the perioperative period of elective surgeries, the goal may be even more restricted, between 100 and 140 mg/dL. However, it is common to receive patients who are not yet on optimal treatment, which contributes to the lack of glycemic control during hospitalization [3]. In view of this, protocols become fundamental tools to optimize the treatment of DM and, thus, reduce morbidity and the consequent costs to health services.

However, what is observed is that the treatment is not optimized yet, which contributes to a lack of glycemic control during hospitalization. Therefore, protocols become fundamental tools for optimizing the treatment of HH and

More Information

***Address for Correspondence:** Renata Leite, Department of Internal Medicine, Botucatu Medical School, São Paulo State University (UNESP), Botucatu 18618687, Brazil, Email: renataleite578@gmail.com

Submitted: September 22, 2022

Approved: October 25, 2022

Published: October 26, 2022

How to cite this article: Leite R. Hospital hyperglycemia protocol for non-critical patients in a tertiary-level university hospital. *Clin J Nurs Care Pract.* 2022; 6: 027-030.

DOI: 10.29328/journal.cjnnp.1001043

Copyright License: © 2022 Leite R. This is an open access article distributed under the Creative Commons Attribution License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.



thus, reducing morbidity and mortality and the consequent costs to health services.

In view of the increase in patients with HH in recent months, due to the COVID-19 pandemic and the risk of complications that these patients are exposed to, we chose to carry out a protocol, which aims to help the management of glycemic control by the assistant teams [4].

Hyperglycemia in hospitalized people can have serious consequences on clinical outcomes, so every hospitalized patient should have their serum glucose measured. It is a simple, inexpensive test that can help in recovery from an acute illness or surgical procedure.

Particular attention should be directed to the patient who will be exposed to situations that predispose to the development of hyperglycemia. Hyperglycemic therapies such as corticosteroids, octreotide, Enteral Nutrition (EN), Parenteral Nutrition (PN) and peritoneal dialysis may pose a risk of elevated blood glucose [5].

Glucocorticoids, in turn, can precipitate hyperglycemia in hospitalized patients without a diagnosis of diabetes, this situation is associated with the risk of higher mortality compared to chronic hyperglycemia [1].

In the hospital, both hyperglycemia and hypoglycemia are associated with adverse outcomes, including death [1].



Hypoglycemia is defined as blood glucose less than 70 mg/dL and is also associated with increased morbidity due to cardiovascular events such as arrhythmias, ischemia and death sudden [1].

Advances in diabetes technology are revolutionizing day-to-day diabetes care and work is ongoing to implement these technologies (ie, continuous glucose monitoring and automated insulin delivery) for inpatient care [6].

Objective

To standardize the management of glycemic control in hospitalized patients with hyperglycemia in a university hospital in the interior of the state of São Paulo - Brazil.

Target audience

Physicians who are interested in monitoring patients with HH.

Hyperglycemia diagnosis and monitoring

During the hospitalization, people who will be exposed to hyperglycemic therapies should have their glycemic control assessed at the bedside for should have bedside glycemic control for at least 24 - 48 hours after starting therapies at least 24 - 48 hours after starting therapies [7].

A random serum glucose value greater than 180 mg/dL or fasting glucose greater than 140 mg/dL is already considered hyperglycemia and, therefore, requires more rigorous control with capillary glucose test (CGT) capillary blood glucose or blood glucose testing (HGT) or blood glucose testing (BGT) (HGT) at specific times for diagnostic confirmation.

According to some studies, the assessment of CGT, before meals and at bedtime, in patients on an oral diet, or every 4 - 6 h, in patients fasting or on a continuous enteral diet, is sufficient for diagnosis and follow-up. In addition, it is convenient to assess serum creatinine and recent glycated hemoglobin, from at least 3 months before admission [8].

Pharmacological management of HH

Medical societies recommend discontinuation of oral antidiabetics and consider insulin therapy the gold standard for the pharmacological management of inpatients, directing subcutaneous insulin therapy for stable patients and intravenous insulin in an intensive care setting.

Insulin regimens: In an attempt to mimic the physiology of a person without diabetes, the basal-bolus insulin regimen is associated with a lower risk of in-hospital complications and includes the administration of basal insulin which may be a long-acting insulin analog (glargine or degludec). Or intermediate-acting insulin (NPH insulin) given one or more times throughout the day in combination with fast-acting insulin (regular insulin, fast-acting insulin analogs) given before meals in orally fed patients. Occasionally, corrective

doses of rapid-acting insulin may be necessary when blood glucose is far above the established targets.

For patients who have never used insulin or those treated with low doses, it is recommended to start with a total daily dose of insulin between 0.3 and 0.5 IU/kg/day. Of this dose, half will be used as basal insulin (divided into one or more times a day) and the other half for rapid-acting insulin, divided three times a day before the meals (Table 1).

The prescription of insulin at lower doses is reserved for patients with a greater risk of hypoglycemia (elderly, people with (está ok people plural) renal insufficiency, insufficient food consumption, or fluctuating level of consciousness). For people who previously used insulin at higher doses (greater than 0.6 IU/kg/day), it is recommended to reduce the total daily dose by 20% during the hospitalization period, to prevent episodes of hypoglycemia (Table 2).

It is important to understand that these insulin doses are initial. These settings will be made from glucose monitoring. For example, insulin requirements may decrease rapidly after discontinuation of corticosteroid therapy and the insulin doses should be adjusted accordingly.

Treatment goals: As per guidelines from the American Diabetes Association (ADA) and the American Association of Clinical Endocrinologists (AACE), we recommend a glucose concentration of 140 mg/dL - 180 mg/dL for the most non-critically ill patients with hyperglycemia [1].

On the other hand, in palliative patients, with severe comorbidities, or in inpatient settings where frequent glucose monitoring is not feasible, glucose targets of up to 200 mg/dL may be acceptable. Therefore, we suggest that glycemic targets be individualized according to the clinical status.

Insulin therapy and hypoglycemia

As happens with hyperglycemia, hypoglycemia in a

Table 1: Example of insulin dose calculation and the division of doses throughout the day.

Individuals weighing 60 kg have a prescription of 0.4 IU/kg/day, Calculated dose is 24 IU (0.4 x 60 = 24).	
·	Half of this dose (12 IU) is used for basal insulin therapy:
·	If once a day 12 IU
·	If 2 twice a day 1/2 in the morning and 1/2 in the evening 6 IU early and 6 IU in the evening
·	If 3 times a day 4 IU - 4IU - 4 IU (early, before lunch and at 10 p.m)
·	Half (12 IU) for bolus application, before meals: 3 times a day: 4 IU - 4 IU - 4 IU (regular insulin, prescribe 30 minutes before meals)
Note: NPH insulin lasts up to 16 hours, so one dose a day may not be enough to the control.	

Table 2: Example of insulin dose calculation from the dose used previously.

Daily insulin use before admission:	
NPH insulin (28 IU early and 20 IU at night) 48 IU/day	Daily
Regular insulin (4 IU before meals) 12 IU/day	dose total
20% Reduction (12 IU) new daily dose of 48 IU	insulin of 60 IU



hospitalized patient is also associated with poor hospital outcomes and increased costs related to health care. To avoid hypoglycemia, we suggest maintaining a diet and/or intravenous glucose supply (IV) according to daily needs. For the maintenance of values of CGT below 100 mg/dL, it is recommended to reassess antidiabetic therapy [9-15].

Hypoglycemia is defined as blood glucose less than 70 mg/dL and is also associated with increased morbidity due to cardiovascular events such as arrhythmias, ischemia and death sudden. This occurs especially when it is a serious event, that is, blood glucose lower than 40 mg/dl. Thus, both situations – hyperglycemia and hypoglycemia – must be avoided. Hypoglycemia is identified with the presence of autonomic and/or neuroglycopenic symptoms.

It is characterized by autonomic and/or neuroglycopenic symptoms (Table 3) and falling blood glucose. In this situation, we recommend performing glucose replacement.

In cases where the patient is conscious and has no contraindications for feeding orally, give 15 g of glucose (which corresponds, for example, to 3 ampoules of 50% of glucose or 1 tablespoon of sugar in a glass of water). In unconscious patients or those with contraindications to oral intake, administer 3 ampoules of 50% glucose intravenous. In both cases, the HGT should be repeated after 15 minutes and, if hypoglycemia persists and you keep the hypoglycemia, repeat the procedure. Ideally, after the hypoglycemic episode has resolved and when the patient can eat, should be offered a snack containing carbohydrates and proteins (milk with wafer) after 30 - 40 minutes.

Hospital discharge considerations

Ideally, at hospital discharge, the same therapeutic regimen as before admission is prescribed, the same therapeutic regimen as hospitalization is prescribed, that is, i.e. reinstatement of pre-admission insulin regimen or oral antidiabetic drugs and/or injectables if pre-admission glycemic control is acceptable and there is no contraindication for its continued use.

In patients with glycated hemoglobin (HbA1c) at admission between 7% and 9%, the addition of a small dose of basal insulin or intensification of the pre-admission regimen may be considered. However, in patients with uncontrolled diabetes, the combination of oral antidiabetic drugs with basal

insulin or a basal-bolus insulin regimen, with adjustment to 80% of the inpatient dose, may be effective in most patients. It is recommended that patients and caregivers, at the time of hospital discharge, receive instructions on the therapeutic regimen of the diabetes. In addition, it is important to advice on the need for outpatient medical follow-up to assess short-term glycemic control.

Protocol summary

Hospital hyperglycemia protocol in non-critical patients

1. Diagnosis: Fasting blood glucose 140 mg/dL or random 180 mg/dL request: blood glucose, glycated hemoglobin, creatinine. Measure the patient weight (kg)
2. Prescribe a diabetic diet
3. Capillary blood glucose monitoring schedules: 7 a.m-11 a.m-2 p.m- 5 p.m-9 p.m
4. Patient with a previous diagnosis of Diabetes:
 - 4.1 Suspend oral antidiabetics and observe capillary blood glucose
 - 4.2. Maintain home insulin regimen and observe capillary blood glucose
5. Patient with capillary blood glucose 180 mg/dL (2 occasions):
 - 5.1. Start basal-bolus insulin regimen. Total daily dose: 0.2-0.5IU/Kg
 - 5.2. Diabetic diet, with night snack (be careful not to delay meals)
 - 5.3 50% NPH ½ before breakfast
Total Dose ½ at 10.p.m
50% Regular 1/3 before breakfast; 1/3 before lunch; 1/3 before dinner
 - 5.4 Capillary glycemic target: between 140 and 180 mg/dL
6. If hypoglycemia: Hypoglycemia < 70 mg/dL 3 ampoules glucose 50% (VO or IV).

Repeat capillary blood glucose in 15 minutes.

If hypoglycemia persists, repeat the step above.

7. Insulin adjustments, according to capsillary blood glucose .

Option: If there is hypoglycemia, at least two episodes, reduce the total daily dose by 20%.

Table 3: Symptoms of hypoglycemia.

Autonomic symptoms	Neuroglycopenic symptoms
Tremor	Paresthesias (tingling or heat)
Anxiety	Irritability
Tachycardia, palpitations	Mental confusion
Sweating and clammy skin	Difficulty thinking, speaking
Dry mouth, hunger	Drowsiness, mental confusion
Pallor	Ataxia
Pupil dilation	Convulsion



If blood glucose > 180 mg/dL, assess 20% increase in total daily dose

Fast m ing patients: Maintain NPH insulin and suspend Regular insulin Maintain EV glucose supply as needed daily.

Authors

Adriana Lúcia Mendes; Adriano Francisco De Marchi Júnior; Renata Giacomini Occhiuto Ferreira Leite; Mayra Souza Botelho; Paola Jung Mendaçolli; Larissa Ariane De Nardi; Fernanda Bolfi; Célia Regina Nogueira; Vânia dos Santos Nunes Nogueira.

References

- American Diabetes Association. 15. Diabetes Care in the Hospital: Standards of Medical Care in Diabetes-2019. *Diabetes Care*. 2019 Jan;42(Suppl 1):S173-S181. doi: 10.2337/dc19-S015. PMID: 30559241.
- Centers for Disease Control and Prevention. Diabetes Public Health Resource. <http://www.cdc.gov/diabetes/data/index.html>. Accessed 27/02/2015
- Gosmanov AR, Goorha S, Stelts S, Peng L, Umpierrez GE. Management of hyperglycemia in diabetic patients with hematologic malignancies during dexamethasone therapy. *Endocr Pract*. 2013 Mar-Apr;19(2):231-5. doi: 10.4158/EP12256.OR. PMID: 23337144.
- Korbel L, Spencer JD. Diabetes mellitus and infection: an evaluation of hospital utilization and management costs in the United States. *J Diabetes Complications*. 2015 Mar;29(2):192-5. doi: 10.1016/j.jdiacomp.2014.11.005. Epub 2014 Nov 25. PMID: 25488325; PMCID: PMC4333016.
- Burt MG, Drake SM, Aguilar-Loza NR, Esterman A, Stranks SN, Roberts GW. Efficacy of a basal bolus insulin protocol to treat prednisolone-induced hyperglycaemia in hospitalised patients. *Intern Med J*. 2015 Mar;45(3):261-6. doi: 10.1111/imj.12680. PMID: 25565560.
- Pasquel FJ, Lansang MC, Dhatariya K, Umpierrez GE. Management of diabetes and hyperglycaemia in the hospital. *Lancet Diabetes Endocrinol*. 2021 Mar;9(3):174-188. doi: 10.1016/S2213-8587(20)-30381-8. Epub 2021 Jan 27. PMID: 33515493.
- Momesso D, Tadashi M, Krakauer M, Miranda P, Sargaço R, Silicani R, et al. Pocket Guide: Approach to Hospital Hyperglycemia in Critical and Non-Critical Patients (with or without prior diabetes) during the COVID-19 pandemic. Brazilian Society of Diabetes. 2021. Accessed on 03/18/2021. https://www.diabetes.org.br/publico/images/Emkt_SBD_Diabetes_na_Era_COV_ID19_Horizontal.pdf.
- Moreira ED Jr, Silveira PC, Neves RC, Souza C Jr, Nunes ZO, Almeida Mda C; Brazilian Diabetes Investigators' Group. Glycemic control and diabetes management in hospitalized patients in Brazil. *Diabetol Metab Syndr*. 2013 Oct 18;5(1):62. doi: 10.1186/1758-5996-5-62. Erratum in: *Diabetol Metab Syndr*. 2013 Dec 09;5(1):78. PMID: 24499564; PMCID: PMC3856584.
- Brazilian Society of Diabetes. Blood glucose control in hospitalized patients. Official Positioning SBD No. 03/2015. [Internet]. <http://www.diabetes.org.br/profissionais/images/2017/posicionamento-3.pdf>
- NICE-SUGAR Study Investigators, Finfer S, Chittock DR, Su SY, Blair D, Foster D, Dhingra V, Bellomo R, Cook D, Dodek P, Henderson WR, Hébert PC, Heritier S, Heyland DK, McArthur C, McDonald E, Mitchell I, Myburgh JA, Norton R, Potter J, Robinson BG, Ronco JJ. Intensive versus conventional glucose control in critically ill patients. *N Engl J Med*. 2009 Mar 26;360(13):1283-97. doi: 10.1056/NEJMoa0810625. Epub 2009 Mar 24. PMID: 19318384.
- Radhakutty A, Burt MG. MANAGEMENT OF ENDOCRINE DISEASE: Critical review of the evidence underlying management of glucocorticoid-induced hyperglycaemia. *Eur J Endocrinol*. 2018 Oct 1;179(4):R207-R218. doi: 10.1530/EJE-18-0315. PMID: 30299889.
- Rosa R, Nita ME, Rached R, Donato B, Rahal E. Estimated hospitalizations attributable to diabetes mellitus within the public healthcare system in Brazil from 2008 to 2010: study DIAPS 79. *Rev Assoc Med Bras (1992)*. 2014 May-Jun;60(3):222-30. doi: 10.1590/1806-9282.60.03.010. PMID: 25004267.
- Sathya B, Davis R, Taveira T, Whitlatch H, Wu WC. Intensity of peri-operative glycemic control and postoperative outcomes in patients with diabetes: a meta-analysis. *Diabetes Res Clin Pract*. 2013 Oct;102(1):8-15. doi: 10.1016/j.diabres.2013.05.003. Epub 2013 Jun 6. PMID: 23746852.
- Umpierrez GE, Hellman R, Korytkowski MT, Kosiborod M, Maynard GA, Montori VM, Seley JJ, Van den Berghe G; Endocrine Society. Management of hyperglycemia in hospitalized patients in non-critical care setting: an endocrine society clinical practice guideline. *J Clin Endocrinol Metab*. 2012 Jan;97(1):16-38. doi: 10.1210/jc.2011-2098. PMID: 22223765.
- Umpierrez G, Cardona S, Pasquel F, Jacobs S, Peng L, Unigwe M, Newton CA, Smiley-Byrd D, Vellanki P, Halkos M, Puskas JD, Guyton RA, Thourani VH. Randomized Controlled Trial of Intensive Versus Conservative Glucose Control in Patients Undergoing Coronary Artery Bypass Graft Surgery: GLUCO-CABG Trial. *Diabetes Care*. 2015 Sep;38(9):1665-72. doi: 10.2337/dc15-0303. Epub 2015 Jul 15. PMID: 26180108; PMCID: PMC4542267.